
AERAMAX AERATOR

YOUR MULTI-PURPOSE SOIL CARE TOOL



MADE IN AUSTRALIA
FOR AUSTRALIAN CONDITIONS

WHAT IS THE AERAMAX?
With a variety of available configurations, the AeraMax aerator is a truly multi-purpose tool. Blending soil 
aeration with residue management, the AeraMax can be used to promote soil health and the regrowth of 
pastures. 

Designed and manufactured in Australia, this heavy-duty aerator, with its unique suspension system, is 
your go-to product for pasture rejuvenation, soil aeration, residue management and moisture 		
conservation. 

KEY FEATURES:

	» Aerator and coulter gangs are angle adjustable 
up to 10 degrees, allowing varying rates of  
soil disturbance.

	» All aerator, coulter and roller gangs are  
mounted on rubber suspension to limit wear 
and tear in rocky and uneven soils, providing a 
smooth ride for equipment.

	» Heavy-duty pins and bushing

	» Colour-coded hydraulics

	» Non-greasing bearings

	» 9mm SHS and RHS

	» Fully versatile system, allowing aerator, coulter 
and knife rollers to be changed out in the rear 
two tool bar locations.

	» Option to fit seed box with scatter plates

KEY ADVANTAGES:

1.	 SOIL AERATION
The AeraMax provides the perfect answer for 
soil aeration, with heavy-duty cast rotating 
tines that penetrate the soil and crack the 
subsoil surface. This allows the decomposition 
to speed up, providing healthy soil with
microbial activity.

2.	HARD PAN PENETRATION
The AeraMax tines penetrate the soil surface 
200mm deep, breaking up the hard pan with 
ease.

3.	MOISTURE RETENTION
After a pass with the AeraMax, soil is left 
loosened. This minimises rain run off and 
erosion, helping you save every drop of rain.

4.	PASTURE RENOVATION

The unique combination of aeraion tines and 
extra tools, enables you to renovate the soil 
without destroying additional pastures.

5.	FINISHING ROLLER
A removable finishing roller that is fitted with 
hard boron steel blades leaves a level finish and 
enhances residue breakdown.



ENGINEERED TO
MAKE YOUR JOB EASIER

AERAMAX SPECIFICATIONS 52T64
Working width (mm) 6400

Transport width (mm) 3000

Minimum Weight* (kg) 7400

Penetration depth (mm) 200

Tractor minimum horsepower (hp) 200

Tyres 425R6522.5 super singles

Coulter size 20” wavy

Warranty 1 year

 52T64.R0 - 6400mm DynaBusta (NO GANGS)- BoM Table
ITEM NO. FILE NAME PART TYPE PARTNUMBER PARTNUMBER + REVISION DESCRIPTION QTY. WEIGHT PROCESS ANGLE1 ANGLE2 LENGTH PARTLOCATION WELDMENT

1 52T64CFW01 WELDMENT 6400mm DynaBusta Centre Frame 1 709.55 CENTRE FRAME
1.1 52T64CFW01.SH01 52T64CFW01.SH01 SHS 300 x 300 x 10.0 1 296.20 CUT 0.00 0.00 3348 MAIN BEARER CENTRE FRAME
1.2 52T64CFW01.SH02 52T64CFW01.SH02 SHS 150 x 150 x 9.0 1 24.61 CUT 0.00 0.00 640 UNDERSIDE CROSS PIECE CENTRE FRAME
1.3 52T64CFW01.SH03 52T64CFW01.SH03 SHS 100 x 100 x 9.0 1 15.05 CUT 60.00 0.00 703.32 FRONT TOP BRACE CENTRE FRAME
1.4 52T64CFW01.PM01 52T64CFW01.PM01 Plate t=25 2 10.87 MACHINED UNDERSIDE OUTER WHEEL FRAME PLATES CENTRE FRAME
1.5 52T64CFW01.PM04 52T64CFW01.PM04 Plate t=25 1 71.12 MACHINED REAR WING HINGE PLATE CENTRE FRAME
1.6 52T64CFW01.PM02 52T64CFW01.PM02 Plate t=20 2 36.93 MACHINED UNDERSIDE INNER WHEEL FRAME PLATES CENTRE FRAME
1.7 52T64CFW01.PM03 52T64CFW01.PM03 Plate t=25 1 14.30 MACHINED FRONT RISER RAM PINNING PLATE CENTRE FRAME
1.8 52T64CFW01.PM05 52T64CFW01.PM05 Plate t=25 1 68.70 MACHINED FRONT WING HINGE PLATE CENTRE FRAME
1.9 52T64CFW01.PP01 52T64CFW01.PP01 Plate t=20 2 20.32 MACHINED FRONT DRAWBAR BOSS PLATES CENTRE FRAME
1.10 52T64CFW01.PL01 52T64CFW01.PL01 Plate t=12 1 1.28 LASER RISER TO SHS TOP BRACE CAP PLATE CENTRE FRAME
1.11 52T64CFW01.PL02 52T64CFW01.PL02 Plate t=12 1 8.86 LASER FRONT DRAWBAR BOSS BRACE PLATE CENTRE FRAME
1.12 52T64CFW01.PL03 52T64CFW01.PL03 Plate t=16 1 6.76 LASER FRONT SHS BRACE BOTTOM PLATE CENTRE FRAME
1.13 52T64CFW01.PL04 52T64CFW01.PL04 Plate t=12 2 2.18 LASER UNDERSIDE CROSS PIECE SPACER PLATES CENTRE FRAME
1.14 52T64CFW01.PL05 52T64CFW01.PL05 Plate t=12 2 2.02 LASER TOP BRACE PLATES TO REAR WING HINGE PLATE CENTRE FRAME
1.15 52T64CFW01.PL06 52T64CFW01.PL06 Plate t=12 2 1.66 LASER BOTTOM BRACE PLATES TO REAR WING HINGE PLATE CENTRE FRAME
1.16 52T64CFW01.PL07 52T64CFW01.PL07 Plate t=12 2 2.14 LASER BRACE PLATES TO THE FRONT WING HINGE PLATE CENTRE FRAME
1.17 9HCPIN3 9HCPIN3 DOUBLE CLAMP BASE PLATE - 19 or 22mm 6 0.08 PURCHASED HYDRAULIC HOSE CLEATS CENTRE FRAME
1.18 MACHINED BAR 9MPDU104.60.648 9MPDU104.60.648 Boss bored to suit Ø60mm DU x 648mm Long 1 25.8 MACHINED BAR FRONT DRAWBAR PIVOT BOSS CENTRE FRAME
1.19 9MPDU89.50.144 9MPDU89.50.144 Hollow Bar 90/50 4 1.41 MACHINED BAR WING HINGE BOSSES CENTRE FRAME

1.20 9TSHW008.NB01 9TSHW008.CH01 NB40 X 4.0 2 0.87 CUT 0° 0° 200 TRAVEL STOP HOLDER

1.21 9TSHW008.PL01 9TSHW008.PL01 Plate t=10 2 0.48 LASER TRAVEL STOP HOLDER
1.22 9RDSH05.PL01 9RDSH05.PL01 Plate t=5 4 0.4 LASER RAM DEPTH STOP HOLDER
1.23 9RDSH05.RD01 9RDSH05.RD01 ROD - Ø 36.0 2 1.98 CUT 0° 0° 250 RAM DEPTH STOP HOLDER

2 52T64DBW01 WELDMENT 6400mm DynaBusta Drawbar 1 265.03

2.1 52T64DBW01.RH01 52T64DBW01.RH01 RHS 250 x 150 x 9.0 1 100.11 CUT 7.00 0.00 1934.21 MAIN BEARER DRAWBAR
2.2 52T64DBW01.RH02 52T64DBW01.RH02 RHS 125 x 75 x 6.0 2 5.48 CUT 60.00 15.00 400 SIDE ANGLES BRACE PIECES DRAWBAR
2.3 52T64DBW01.RH03 52T64DBW01.RH03 RHS 125 x 75 x 6.0 2 11.22 CUT 15.00 0.00 675 SIDE RAILS DRAWBAR
2.4 52T64DBW01.RH04 52T64DBW01.RH04 RHS 125 x 75 x 6.0 2 2.11 CUT 0.00 0.00 125 SIDE RAIL SPACERS DRAWBAR
2.5 52T64DBW01.SH01 52T64DBW01.SH01 SHS 150 x 150 x 9.0 1 24.68 CUT 0.00 0.00 650 REAR CROSS MEMBER DRAWBAR
2.6 52T64DBW01.SH02 52T64DBW01.SH02 SHS 100 x 100 x 6.0 1 0.25 CUT 13.00 0.00 26.55 BEARER TO TOP CHORD SPACER DRAWBAR
2.7 52T64DBW01.SH03 52T64DBW01.SH03 SHS 100 x 100 x 6.0 1 5.94 CUT 0.00 13.00 363.42 BEARER TO TOP CHORD POST DRAWBAR
2.8 52T64DBW01.SH04 52T64DBW01.SH04 SHS 100 x 100 x 6.0 1 28.45 CUT 0.00 20.00 1704.48 TOP CHORD DRAWBAR
2.9 PURCHASED 9TBW25 9TBW25 W25 - 2517 TAPER HUB 1 2 PURCHASED REAR R/H PIVOT BOSS DRAWBAR
2.10 52T64DBW01.PM03 52T64DBW01.PM03 Plate t=20 2 5.47 MACHINED FRONT TOW EYE ATTACHING PLATES DRAWBAR
2.11 52T64DBW01.PM01 52T64DBW01.PM01 Plate t=25 2 12.77 MACHINED REAR BOSS KEEPER PLATES DRAWBAR
2.12 52T64DBW01.PL02 52T64DBW01.PL02 Plate t=20 1 9.36 PLASMA 0.00 0.00 260 FISHPLATE TO TOW EYE ATTACHING PLATES DRAWBAR
2.13 52T64DBW01.PM02 52T64DBW01.PM02 Plate t=25 1 2.69 MACHINED TOP REAR RAM CLEVIS LUG DRAWBAR
2.14 52T64DBW01.PL01 52T64DBW01.PL01 200 x 20 flat 1 7.15 PLASMA 0.00 0.00 230 BEARER TO CHORD POST FISHPLATE DRAWBAR
2.15 52T64DBW01.PL03 52T64DBW01.PL03 100 x 12 flat 1 1.13 LASER 0.00 0.00 112 TOP CHORD REAR ENDCAP DRAWBAR
2.16 9TB60.001 9JM0100 SHS 100 x 100 x 5 - JACK MOUNT 2 1.12 3D LASER 0° 0° 80 JACK MOUNTS DRAWBAR
2.17 9TBW25 9HCPIN3 DOUBLE CLAMP BASE PLATE - 19 or 22mm 8 0.08 PURCHASED HYDRAULIC HOSE CLIP BASE PLATES DRAWBAR
2.18 PURCHASED 9TB60.001 9TB60.001 60mm Tapered Bush - 127 OD 1 3.31 MACHINED BAR REAR L/H PIVOT BOSS DRAWBAR
2.19 9RDSH05.PL01 9RDSH05.PL01 Plate t=5 2 0.4 LASER RAM DEPTH STOP HOLDER
2.20 9RDSH05.RD01 9RDSH05.RD01 ROD - Ø 36.0 1 1.98 CUT 0° 0° 250 RAM DEPTH STOP HOLDER

3 9HKW03 WELDMENT Hydraulic Hose Holder, 2 Slot, 14º Slant, 100mm Bolt-on Base Mount 1 4.34
3.1 9HKW02.SH01 9HKW02.SH01 RHS 65 x 35 x 4.0 1 2.07 CUT 20° 0° 393.66 POLE HOSE KEEPER
3.2 9HKW02.PL01 9HKW02.PL01 Plate t=8 1 1.13 LASER BOTTOM PLATE HOSE KEEPER
3.3 9HKW03.LB01 9HKW03.LB01 Plate t=3 1 0.98 LASER & BEND TOP HOSE KEEPER PLATE HOSE KEEPER
3.4 9HCPIN3 9HCPIN3 DOUBLE CLAMP BASE PLATE - 19 or 22mm 2 0.08 PURCHASED SIDE HOSE CLIP BASES HOSE KEEPER
4 9UB16102145Z PURCHASED M16 x 102W x 145L x 50T Square U-Bolt, zinc 3 0.64 PURCHASED
5 9M16SWZ PURCHASED 9M16SWZ 9M16SWZ M16 Spring Washer, zinc 2 0.01 PURCHASED
6 9M16HNZ PURCHASED M16 Hex Nut, zinc plated 2 0.04 PURCHASED
7 9HCDVTE3 PURCHASED Double Hose Clamps, M8 x 45mm Hex Bolt, Gr 8.8, zinc 15 0.02 PURCHASED
8 9HCPS3 PURCHASED Double Hose Clamp Top Plate, ø19 or 22mm 15 0.05 PURCHASED
9 9HC31919Ca PURCHASED Double Hose Camp Jaws, ø19mm (set of 2) 15 0.05 PURCHASED

10 9TP60.750 MACHINED BAR Tapered Pin Ø60 X 750mm useable length (830 overall) - M30 thread 1 17.21 MACHINED BAR
10.1 9TP60.750CS01.R1 9TP60.750CS01.R1 Chrome Shaft - Ø60 1 17.21 MACHINED BAR 774
11 9TBA2517.60 PURCHASED 2517 - 60mm Taperlock Bush - A 1 0.86 PURCHASED
12 9HW31.75.12 COMPONENT Heavy Washer 31 ID x 75 OD x 12mm 1 0.34 LASER

12.1 9HW31.75.12.PL01 9HW31.75.12.PL01 Plate t=12 1 0.34 LASER
13 52T64WGWR01 WELDMENT 6400mm DynaBusta Wing Frame (right) 1 714.79

13.1 52T64WGWR01.SH01 52T64WGWR01.SH01 SHS 150 x 150 x 9.0 2 87.28 CUT 0° 0° 2270 FRONT & BACK CROSS MEMBERS WING FRAME
13.2 52T64WGWR01.SH02 52T64WGWR01.SH02 SHS 150 x 150 x 9.0 1 119.88 CUT 0° 0° 3118 HINGE SIDE STRINGER WING FRAME
13.3 52T64WGWR01.SH03 52T64WGWR01.SH03 SHS 150 x 150 x 9.0 1 121.11 CUT 0° 0° 3150 OUTSIDE STRINGER WING FRAME
13.4 52T64WGWR01.SH04 52T64WGWR01.SH04 SHS 150 x 150 x 6.0 1 42.24 CUT 0° 0° 1610 CENTRE CROSS MEMBER WING FRAME
13.5 52T64WGWR01.SH05 52T64WGWR01.SH05 SHS 150 x 150 x 6.0 1 5.12 CUT 0° 0° 195 CENTRE CROSS MEMBER OUTER PIECE WING FRAME
13.6 52T64WGWR01.PP01 52T64WGWR01.PP01 Plate t=20 2 7.10 PLASMA FRONT AND BACK RAM SLIDES WING FRAME
13.7 52T64WGWR01.PM01 52T64WGWR01.PM01 Plate t=16 4 9.90 MACHINED HINGE PIVOT PLATES WING FRAME
13.8 52T64WGWR01.PL01 52T64WGWR01.PL01 Plate t=16 6 29.34 LASER GANG MOUNTING PLATES WING FRAME
13.9 52T64WGWR01.PL05 52T64WGWR01.PL05 Plate t=16 2 4.01 LASER ATTACHMENT LUGS WING FRAME
13.10 52T64WGWR01.PL04 52T64WGWR01.PL04 Plate t=16 1 5.43 LASER ATTACHMENT LUGS WING FRAME
13.11 9HW50.82.12.PL01 9HW50.82.12.PL01 Plate t=12 2 0.31 LASER HINGE PIVOT PLATE HEAVY WASHERS WING FRAME
13.12 52T64WGWR01.PL03 52T64WGWR01.PL03 Plate t=10 2 1.52 LASER SHS OUTER ENDCAPS WING FRAME
13.13 52T64WGWR01.PL06 52T64WGWR01.PL06 Plate t=10 2 1.30 LASER SHS HINGE SIDE ENDCAPS WING FRAME
13.14 52T64WGWR01.PL02 52T64WGWR01.PL02 Plate t=10 1 1.58 LASER CENTRE SHS OUTER ENDCAP WING FRAME
13.15 9TDPH50.75.PL01 9TDPH50.75.PL01 Plate t=8 2 0.39 LASER HINGE TEARDROP PIN MOUNTING PLATES WING FRAME

14 52T64WFW02 WELDMENT 6400mm DynaBusta Wheel Frame Pivot Attachment 1 32.14
14.1 52T64WFW02.PP01 52T64WFW02.PP01 Plate t=25 1 28.18 PLASMA FRAME PIVOT PLATE WHEEL FRAME
14.2 9MPDU89.50.144 9MPDU89.50.144 Hollow Bar 90/50 1 3.96 MACHINED BAR PIVOT BOSS WHEEL FRAME
15 52T64WFW01 WELDMENT 6400mm DynaBusta Wheel Frame 1 326.65

15.1 52T64WFW01.SH01 52T64WFW01.SH01 SHS 200 x 200 x 9.0 1 104.01 CUT 0.00 0.00 2000 MAIN AXLE FRAME WHEEL FRAME
15.2 52T64WFW01.PP01 52T64WFW01.PP01 Plate t=20 2 3.67 PLASMA INNER STUB AXLE LOCATING PLATE WHEEL FRAME
15.3 52T64WFW01.PM01 52T64WFW01.PM01 Plate t=25 2 22.05 MACHINED AXLE PIVOT PLATES WHEEL FRAME
15.4 52T64WFW01.PP02 52T64WFW01.PP02 Plate t=25 2 8.25 PLASMA OUTER MAIN & STUB AXLE CAP PLATE WHEEL FRAME
15.5 52T64WFW01.PL01 52T64WFW01.PL01 Plate t=10 1 19.75 PLASMA MAIN SHS STIFFENER WHEEL FRAME
15.6 PURCHASED 9AXL090 9AXL090 90mm Axle Stub and Hub - 8 stud 2 63.15 PURCHASED AXLE HUBS WHEEL FRAME
16 52T64WFPP COMPONENT 6400mm Airator Wheel Frame Packing Plate 2 5.13 POWDER/PAINT

16.1 52T64WFPP.PL01 52T64WFPP.PL01 Plate t=12 1 5.13 LASER SPACER PLATES WHWWL FRAME
17 9TW425R65-225 SUB ASSEMBLY 425R65 x 22.5 Tyre & Wheel (8 stud wheel & 20 ply tyre) 2 66.94 WHEEL & TYRE

18 9CYAG4524 SUB-ASSEMBLY 4½" x 16" x 2" ram (Alford GA45-MASTER-CA) 4 43.75
18.1 9CYAG4524.C PURCHASED 4½"x16"x2" Cylinder (Alford [GA-45-MASTER-CA]) 1 27.17

18.1.1 1
18.2 9CYAG4524.R PURCHASED 2" Rod for 4½" x 16" Ram - (Alford [GA-45-MASTER-CA]) 1 15.53 RAM

18.2.1 1
18.3 9IP032072 PURCHASED Ram Clevis Pin Ø1.25" x 71mm useable length 2 0.52 RAM

18.4 9RCP32 PURCHASED Ring Clip Pin,  ø3.2mm for 1¼'' Clevis 2 0.01 RAM
19 52T64WGC01 COMPONENT 6400mm DynaBusta Wing Ram Adjusting Plate 4 10.26

19.1 52T64WGC01.PM01 52T64WGC01.PM01 Plate t=25 1 10.26 MACHINED WING RAM ADJUSTMENT PLATE WING RAM
20 9TI-BP-CAT4Z PURCHASED Bull-Pull CAT 4Z (actual CAT 3) 1 2.48 BULL PULL
21 52T64WGWL01 WELDMENT 6400mm DynaBusta Wing Frame (left) 1 714.79

21.1 52T64WGWR01.SH01 52T64WGWR01.SH01 SHS 150 x 150 x 9.0 1 87.28 CUT 0° 0° 2270 FRONT & BACK CROSS MEMBERS WING FRAME
21.2 52T64WGWR01.SH01 52T64WGWR01.SH01 SHS 150 x 150 x 9.0 1 87.28 CUT 0° 0° 2270 FRONT & BACK CROSS MEMBERS WING FRAME
21.3 52T64WGWR01.SH02 52T64WGWR01.SH02 SHS 150 x 150 x 9.0 1 119.88 CUT 0° 0° 3118 HINGE SIDE STRINGER WING FRAME
21.4 52T64WGWR01.SH03 52T64WGWR01.SH03 SHS 150 x 150 x 9.0 1 121.11 CUT 0° 0° 3150 OUTSIDE STRINGER WING FRAME
21.5 52T64WGWR01.SH04 52T64WGWR01.SH04 SHS 150 x 150 x 6.0 1 42.24 CUT 0° 0° 1610 CENTRE CROSS MEMBER WING FRAME
21.6 52T64WGWR01.SH05 52T64WGWR01.SH05 SHS 150 x 150 x 6.0 1 5.12 CUT 0° 0° 195 CENTRE CROSS MEMBER OUTER PIECE WING FRAME
21.7 52T64WGWR01.PP01 52T64WGWR01.PP01 Plate t=20 2 7.1 PLASMA FRONT AND BACK RAM SLIDES WING FRAME
21.8 52T64WGWR01.PM01 52T64WGWR01.PM01 Plate t=16 4 9.9 MACHINED HINGE PIVOT PLATES WING FRAME
21.9 52T64WGWR01.PL01 52T64WGWR01.PL01 Plate t=16 6 29.34 LASER GANG MOUNTING PLATES WING FRAME
21.10 52T64WGWR01.PL04 52T64WGWR01.PL04 Plate t=16 1 5.43 LASER ATTACHMENT LUGS WING FRAME
21.11 52T64WGWR01.PL05 52T64WGWR01.PL05 Plate t=16 2 4.01 LASER ATTACHMENT LUGS WING FRAME
21.12 9HW50.82.12.PL01 9HW50.82.12.PL01 Plate t=12 2 0.31 LASER HINGE PIVOT PLATE HEAVY WASHERS WING FRAME
21.13 52T64WGWR01.PL03 52T64WGWR01.PL03 Plate t=10 2 1.52 LASER SHS OUTER ENDCAPS WING FRAME
21.14 52T64WGWR01.PL06 52T64WGWR01.PL06 Plate t=10 2 1.3 LASER SHS HINGE SIDE ENDCAPS WING FRAME
21.15 52T64WGWR01.PL02 52T64WGWR01.PL02 Plate t=10 1 1.58 LASER CENTRE SHS OUTER ENDCAP WING FRAME
21.16 9TDPH50.75.PL01 9TDPH50.75.PL01 Plate t=8 2 0.39 LASER HINGE TEARDROP PIN MOUNTING PLATES WING FRAME

22 52X00RACW01 WELDMENT 6400mm DynaBusta Wing Ram Adjusting Cam 4 1.14

22.1 52X00RACW01.MB01 52X00RACW01.MB01 Bright Bar Ø75 1 0.64 MACHINED BAR CAM RAM ADJUSTING CAM
22.2 PURCHASED 9M24090Z8 9M24090Z8 M24 x 90mm Bolt, Grade 8.8, zinc plated 1 PURCHASED BOLT RAM ADJUSTING CAM
23 9CYAC4.8.32 PURCHASED Ag cylinder 3.5" x 8" x 1.75" rod, with clevis ends 2 14.64
24 9CYAC5.8.32 Ag cylinder 3.5" x 8" x 1.75" rod, with clevis ends 1 35.89 KANBAN
25 52T64SLC01 COMPONENT Safety Lock Holder Plate 2 1.34

25.1 52T64SLC01.PL01 52T64SLC01.PL01 Plate t=16 1 1.34 LASER SAFETY LOCK HOLDER PLATE SAFETY LOCK
26 52T64WFW03 WELDMENT 6400mm DynaBusta Wheel Frame Pivot Attachment 1 32.14

26.1 52T64WFW03.PP01 52T64WFW03.PP01 Plate t=25 1 28.18 PLASMA PIVOT PLATE WHEEL FRAME
26.2 9MPDU89.50.144 9MPDU89.50.144 Hollow Bar 90/50 1 3.96 MACHINED BAR PIVOT BOSS WHEEL FRAME
27 9MDU50.55.50 PURCHASED 9MDU50.55.50 9MDU50.55.50 DU Bush, ø50 ID x 55 OD x 50mm long 12 165.68 PURCHASED

28 9MDU60.65.50 PURCHASED DU Bush, 60 ID x 65 OD x 50mm long 2 0.20 BUSHES FOR DU BOSSES

29 9TDP50.200 PRE-MADE PART Tear Drop Pin - ø50 x 200mm long 2 0.48 TEAR DROP PIN
29.1 9TDP50.200.CS01 9TDP50.200.CS01 Chrome Shaft - Ø50 1 0.43 MACHINED BAR 0.00 0.00 220 PIN SHANK TEAR DROP PIN
29.2 9TDPH50.75.PL01 9TDPH50.75.PL01 Plate t=8 1 0.39 LASER PIN HEAD TEAR DROP PIN
30 9TDP50.220 PRE-MADE PART Tear Drop Pin - ø50 x 220mm long 4 0.51 TEAR DROP PIN

30.1 9TDP50.220.CS01 9TDP50.220.CS01 Chrome Shaft - Ø50 1 0.46 MACHINED BAR 0.00 0.00 236 PIN SHANK TEAR DROP PIN
30.2 9TDPH50.75.PL01 9TDPH50.75.PL01 Plate t=8 1 0.39 LASER PIN HEAD TEAR DROP PIN
31 9M30CLZ PURCHASED M30 Coneloc Nut, zinc plated 1 0.29
32 9M24FWZ PURCHASED M24 Flat Washer, zinc plated 44 0.05
33 9M24CLZ PURCHASED M24 Coneloc Nut, zinc plated 26 0.20
34 9DH0325 PURCHASED B1970 | Plastic Document Holder Ø3¼" (Bare Co B1970) 1 2.15
35 9M06020SSZ8 PURCHASED M6 x 20mm Set Screw, 8.8 grade, zinc plated 2 0.01
36 9M06NYZ PURCHASED M6 Nyloc Nut, zinc plated 2 0.362
37 9M20FWZ PURCHASED 9M20FWZ 9M20FWZ M20 Flat Washer, zinc plated 16 0.02 PURCHASED
38 9M20CLZ PURCHASED 9M20CLZ 9M20CLZ M20 Coneloc Nut, zinc plated 8 0.08 PURCHASED
39 9M20065Z8 PURCHASED 9M20065Z8 9M20065Z8 M20 x 65mm Bolt, Grade 8.8, zinc 8 0.26 PURCHASED
40 9M16FWZ PURCHASED 9M16FWZ 9M16FWZ M16 Flat Washer, zinc plated 16 0.01 PURCHASED
41 9M16CLZ PURCHASED 9M16CLZ 9M16CLZ M16 Coneloc Nut, zinc plated 10 0.04 PURCHASED
42 9M16060Z8 PURCHASED 9M16060Z8 9M16060Z8 M16 x 60mm Bolt, Grade 8.8, zinc 6 0.15 PURCHASED
43 9JM-SIMOL.680A PURCHASED 9JM-SIMOL.680A 9JM-SIMOL.680A SIMOL 2 tonne Jack 1 22.04 PURCHASED

43.1 9JM-SIMOL.680_leg1 PURCHASED SIMOL Jack-Inner leg and Base 1 3.96
43.2 9JM-SIMOL.680_leg2 PURCHASED SIMOL Jack-Centre Leg 1 3.55
43.3 9JM-SIMOL.680_pin PURCHASED SIMOL Jack-Lock Pin 1 0.47
43.4 9JM-SIMOL.680_body PURCHASED + WELDMENT SIMOL 2T Jack Body 1 14.06
44 9M24100Z8 PURCHASED M24 x 100mm Bolt, Grade 8.8, zinc plated 14 0.53
45 52T64FHW02 WELDMENT 6400mm DynaBusta Rear Wide Load Sign & Flag Holder 1 25.30

45.1 52T64FHW02.PL01 52T64FHW02.PL01 Plate t=10 1 5.76 LASER ATTACHING PLATE REAR FLAG HOLDER 
FRAME

45.2 52T64FHW02.RH01 52T64FHW02.RH01 RHS 75 x 50 x 3.0 1 10.78 CUT 0° 0° 2000 CROSS BEAM REAR FLAG HOLDER 
FRAME

45.3 52T64FHW02.RH02 52T64FHW02.RH02 RHS 75 x 50 x 3.0 2 2.22 CUT 0° 0° 412 OUTRIGGERS REAR FLAG HOLDER 
FRAME

45.4 52T64FHW02.SH01 52T64FHW02.SH01 SHS 30 x 30 x 2 1 1.94 CUT 0° 0° 1145 WIDE LOAD FRAME BOTTOM BAR REAR FLAG HOLDER 
FRAME

45.5 52T64FHW02.SH02 52T64FHW02.SH02 SHS 30 x 30 x 2 2 0.64 CUT 0° 0° 377.5 WIDE LOAD FRAME SIDE BARS REAR FLAG HOLDER 
FRAME

45.6 52T64FHW02.SH03 52T64FHW02.SH03 SHS 30 x 30 x 2 2 0.42 CUT & DRILLED 0° 0° 250 FLAG HOLDER TUBES REAR FLAG HOLDER 
FRAME

45.7 52T64FHW02.PL02 52T64FHW02.PL02 Plate t=5 2 0.13 LASER CROSS BEAM END CAPS REAR FLAG HOLDER 
FRAME

45.8 PURCHASED 9M08HNZ 9M08HNZ M8 Hex Nut, zinc 2 0.01 PURCHASED FLAG HOLDER FIXING NUTS REAR FLAG HOLDER 
FRAME

46 9DPB8401.LP SUB ASSEMBLY B8401 | Bare Co B8401 Draw Pin + B7 Lynch Pin 3 0.99 BULL PULL

46.1 9DPB8410 PURCHASED 9DPB8410 Drawbar Pin, Hi-Tensile, Red Top, Ø1'' x 6¼'' useable length + Lynch Pin (B8410) 1 0.92 BULL PULL

46.2 9LPB7 PURCHASED 9LPB7 9LPB7 Bare Co B7 | Super Lynch Pin, 11mm x 50mm x Ø5mm Wire 1 PURCHASED

47 9M24075Z8 PURCHASED M24 x 80mm Bolt, Grade 8.8, zinc 4 0.40
48 9SP32400 COMPONENT Standard 1.25" Safety Pin x 400mm long 2 2.43 WING SAFETY LOCK

49 9SPH16 PURCHASED Safety Pin Handle, ø16 threaded rod 2 0.05 WING SAFETY LOCK

50 9DPB3078.LP PURCHASED 9DPB3078.LP 9DPB3078.LP B3078+LP | Drawbar Pin Ø⅝" x 108mm useable length + Lynch Pin (Bare Co 
B3078 + LP) 1 0.32 PURCHASED

50.1 9DPB3078 PURCHASED 9DPB3078 9DPB3078 Drawbar Pin, ø0.625'' x 4¼'' (108mm) useable length 1 0.28 PURCHASED
50.2 9LPB2 PURCHASED 9LPB2 9LPB2 Super Lynch Pin, 11mm x 38mm x Ø5mm Wire 1 0.04 PURCHASED
51 9M24FWZXH PURCHASED M24 Flat Washer, Extre Heavy 4
52 9M24090Z8 PURCHASED M24 x 90mm Bolt, Grade 8.8, zinc plated 4
53 9HSB38.32.27 PURCHASED Hardened Steel Bush, ø1¼'' ID x 1½'' OD x 27mm long 14 0.07
54 9HHC3194A Hydraulic Hose Coupling Assembly [4 x 19 hoses] 1 0.19 assembly

54.1 9HC319 9HC319 Double Clamp Assembly - 19mm 2 0.05
54.2 9HCPS3 PURCHASED Double Hose Clamp Top Plate, ø19 or 22mm 1 0.05 PURCHASED
54.3 9HCDVTE5 Double Hose Clamps, M8 x 45mm Hex Bolt, Gr 8.8, zinc 1 37.72 INVENTORY
55 52T64FHW03 WELDMENT 6400mm DynaBusta Front Wide Load Flag Holder 1 16.20

55.1 52T64FHW03.RH01 52T64FHW03.RH01 RHS 75 x 50 x 3.0 1 10.78 CUT 0° 0° 2000 MAIN BAR FRONT FLAG HOLDER
55.2 52T64FHW03.PL01 52T64FHW03.PL01 Plate t=10 1 4.32 LASER ATTACHING PLATE FRONT FLAG HOLDER
55.3 52T64FHW03.PL02 52T64FHW03.PL02 Plate t=5 2 0.13 LASER MAIN BAR END CAPS FRONT FLAG HOLDER
55.4 52T64FHW03.SH01 52T64FHW03.SH01 SHS 30 x 30 x 2 2 0.42 CUT 0° 0° 250 FLAG HOLDERS FRONT FLAG HOLDER
55.5 PURCHASED 9M08HNZ 9M08HNZ M8 Hex Nut, zinc 2 0.01 PURCHASED FLAG HOLDER LOCK NUTS FRONT FLAG HOLDER
56 52T64SLW01 WELDMENT Wing Lift Safety Lock Holder 1 2.59

56.1 52T64SLW01.PL01 52T64SLW01.PL01 Plate t=16 1 LASER LOCK ATTACHING PLATE WING SAFETY LOCK
56.2 PRE-MADE PART 9SLH400 9SLH400 NB32 x 4.0 1 1.35 3D LASER 0° 0° 400 LOCK PIN SLIDE WING SAFETY LOCK
57 52T64SLW01 WELDMENT Wing Lift Safety Lock Holder 1 2.59

57.1 52T64SLW01.PL01 52T64SLW01.PL01 Plate t=16 1 LASER LOCK ATTACHING PLATE WING SAFETY LOCK
57.2 PRE-MADE PART 9SLH400 9SLH400 NB32 x 4.0 1 1.35 3D LASER 0° 0° 400 LOCK PIN SLIDE WING SAFETY LOCK
58 9RDSB2.K PURCHASED RAM DEPTH STOP KIT - B2 3 KANBAN
59 Travel Stop Holder 8'' SUB ASSEMBLY Travel Stop Holder 8'' 2 2.85

59.1 9RS2008 PLATE HYDRAULIC RAM SPACER FOR 54mm (2") SHAFT x 200mm LONG 1 2.38
59.1.1 9RS2008.LB01 9RS2008.LB01 Plate t=8 1 2.38 LASER & BEND
59.2 9HRSP2 COMPONENT Hydraulic Ram Travel Stop Pin 1

59.2.1 9HRSP2.PL01 9HRSP2.PL01 Plate t=10 1 0.40 LASER
59.3 9LPB7 PURCHASED 9LPB7 9LPB7 Bare Co B7 | Super Lynch Pin, 11mm x 50mm x Ø5mm Wire 1 PURCHASED
60 9PEC.40NB PURCHASED 9PEC.40NB 9PEC.40NB PLASTIC END CAP TO SUIT 40NB Pipe 4 0.01
61 9WD-B014 4
62 9WD-B015 3
63 9WD-B000 AC 1 0.00

63.1 1 0.00 CUT
63.2 1 0.00 CUT
64 9M10030WSZ PURCHASED 9M10030WSZ 9M10030WSZ M10 x 30mm Wing Screw, zinc 4 0.06 PURCHASED

64.1 1 0.03 CUT
64.2 1 0.03 CUT

REV. DESCRIPTION DATE APPROVED

THIS DRAWING, THE DESIGNS, THE 
INFORMATION AND THE IDEAS CONTAINED 

THEREIN REMAIN THE EXCLUSIVE 
PROPERTY OF CITIQUIP INDUSTRIES AND 
IS NOT TO BE COPIED, DISTRIBUTED OR 
USED FOR ANY PURPOSE OTHER THAN 
THAT FOR WHICH IT WAS ORIGINALLY 

SUPPLIED WITHOUT THE WRITTEN 
PERMISSION OF THE CITIQUIP
INDUSTRIES MANAGEMENT.

DIMENSIONS ARE IN MILLIMETRES 
UNLESS NOTED OTHERWISE.

TOLERANCES: +/- 0.5mm.
DEBURR & BREAK SHARP EDGES.

D
O

 N
O

T 
SC

A
LE

8062.00 KG

VARIOUS

6400mm DYNABUSTA

1
MATL

APPD
WEIGHT

A3 CHK

DRN

REVDRG NO:

SCALE 01:100 SHEET 1 OF 4

18/05/2023DL/PTM

PART NO:

PR
IN

TE
D

: 1
1/

09
/2

02
3,

 C
:\

Us
er

s\
D

av
id

 L
ar

se
n\

O
ne

D
riv

e 
- B

an
ga

ro
o\

D
oc

um
en

ts
\R

 &
 D

 2
02

3.
06

.1
9\

M
an

uf
ac

tu
re

d
 P

ro
d

uc
ts

\5
00

0-
So

il M
an

ag
em

en
t E

qu
ip

m
en

t\
52

T6
4\

3RD ANGLE PROJECTION

52T64

52T64
6400mm DynaBusta

Simple depth  
adjustment

Heavy duty  
multi-sealed bearings

Heavy duty transport 
wheels and axles

Colour-coded 
hydraulic couplings

Narrow transport 
width

Easy tilt  
adjustment

* Product weight will vary depending on configuration and options.



19 Nangar St, Cowra 
NSW 2794 Australia

hello@auscutglobal.com.au

P: 02 6341 3383    
TOLL FREE: 1800 517 417

www.auscutglobal.com.au

Built by Australian farmers,
for Australian farmers


